ITEM| PARTH# |QTY. DESCRIPTION
1 1599-1 1 |Main Winch Mount Plate
2 1591-2 1 |Fairlead Plate
3 HDW?2051 2 5/16 x 1 Hex Bolt
. 4 HDW9002 4 |5/16 Flat Washer
161%x 1 bolts s okt i the heles on the | —2—| 1OW2002 | & 11/4x 1 Hex Bolt
) ; . 6 HDWO9012 6 |1/4 Flat Washer
side of the grill. This can - HDW7050 6 |1/4 Nylock Nut

Winch Mount Installation Instructions

for Polarns 96-03 500 Sportsman 44, 00-08 500 Sportsman &b, 39-00 500 Magnum 4x4, 97 500 Xplorar 4uxd,

Q05 500 ATP HAO., 00 425 Xpadition 4ed, 01-03 400 Sportsman dxd, 95-02 4001 Xplorer dxd, 98-00 336 Sportsman 44, (406 330 ATR

03-06 330 Magnwm 4xd, 00-02 325 Mzgnum 4x4, 06-99 300 Xplorer 4x4, 9900 Desad dxd

also be done on the liquid cooled models as an option.

1 - Temporarily remove the 2 bolts per side that hold the upper radiator protectors and the 3 screws down the side.

2 — Install the winch mount plate on the front of the grill using the 5/16 x 1 hex bolts, washers in the top bolt location.
These holes should be threaded already. The reinstall the screws that were removed from the plastic side shrouds.

3 — Install winch onto plate using hardware provided with winch and make sue the fairlead plate is between winch and

Mount. Mount fairlead with hardware provided with winch also.

4 — Wire winch to winch manufactures instructions.

NOTE: Roller fairlead not Included with this kit!

FOR
QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616

(Hours are 7:00 to 4:30 CST Monday thru Thursday )

INST1599




